



PT.H.P.METALS INDONESIA

122804

Method: AI-ADC-12

11/10/2015 10:37:22 AM

Comment: AI-Base ADC-12

Element Concentration

Sample No.:

Sample ID:

3

	Si	Fe	Cu	Mn	Mg	Cr	Zn	Ti
	%	%	%	%	%	%	%	%
1	0.564	0.435	0.107	0.0545	8.72	0.0121	0.0699	0.0128
2	0.567	0.436	0.105	0.0545	8.84	0.0122	0.0692	0.0130
3	0.544	0.419	0.106	0.0542	8.70	0.0119	0.0691	0.0127

	Na	Ca	Ni	Pb	P	Sn	Sb	Sr
	%	%	%	%	%	%	%	%
1	< 0.00005	0.0015	0.0082	0.0083	< 0.00050	0.0036	< 0.00040	< 0.00010
2	< 0.00005	0.0015	0.0081	0.0085	< 0.00050	0.0037	< 0.00040	< 0.00010
3	< 0.00005	0.0015	0.0080	0.0079	< 0.00050	0.0033	< 0.00040	< 0.00010

	Be	Zr	Bi	Cd	Al			
	%	%	%	%	%			
1	0.00006	0.0011	< 0.00030	0.00057	90.0			
2	0.00006	0.0012	< 0.00030	0.00060	89.9			
3	0.00006	0.00094	< 0.00030	0.00059	90.1			



PT.H.P.METALS INDONESIA

122804

Method: AI-ADC-12

11/10/2015 10:37:22 AM

Comment: AI-Base ADC-12

Element Concentration

Sample No.:

Sample ID:

3

	Si	Fe	Cu	Mn	Mg	Cr	Zn	Ti
	%	%	%	%	%	%	%	%
Ø (3)	0.558	0.430	0.106	0.0544	8.75	0.0121	0.0694	0.0128

	Na	Ca	Ni	Pb	P	Sn	Sb	Sr
	%	%	%	%	%	%	%	%
Ø (3)	< 0.00005	0.0015	0.0081	0.0083	< 0.00050	0.0035	< 0.00040	< 0.00010

	Be	Zr	Bi	Cd	Al			
	%	%	%	%	%			
Ø (3)	0.00006	0.0011	< 0.00030	0.00059	90.0			

10/11/2015